-ASANCOV

VEYMONT 350C140

COM-000844  [x1] COM-000846 [x1]
COM-000845 [x1]

7-8H

INSTRUCTION MANUAL / NOTICE DE MONTAGE / MONTAGEANLEITUNG / MANUAL DE MONTAJE / MANUAL DE MONTAGEM / MANUALE DI MONTAGGIO /
MONTAGEHANDLEIDING / NSTRUKCJA MONTAZU / KAYTTOOHJEET / BRUKSANVISNING / BRUGSANVISNING / INSTRUCTIUNI DE ASAMBLARE /
NAVODILA ZA SESTAVLJANJE / NAVOD NA MONTAZ / 8SSZESZERELESI UTMUTATO / NAVOD K MONTAZI / UPUTE ZA INSTALACHU /

OAHFIES 5YNAPMOAOTHEHS / SURINKIMO INSTRUKCIJOS / MONTAZAS INSTRUKCIIAS




-ASANCOV

Ext.

|
1474

g
1 ¢
=3
: o o XL Al ::I 3 :h
73 175 "
2 3530 3
Int.
o { i
X
o
8
(( : = = e
784




-ASANCOV

LR-D16

LR-A4
AT-10
DrQ?\
AT-Asa  \ =
I:’
LR-A2 ki
LR-A1b
v \: LR-D4a CK-A11
_ J ! RA-A4
@_ ) IR EEE
CK-A11
— {
Dr-28 B
B
AT-17

N
SR-A5a
AT-10/ LR-A8




-ASANCOV

LR-D16
ATW-14

Dr-14 Dr-28
/ RADB/
CK-ATa \, /em
RA-ABb
Ly o
it LR-Déda
RA-A4
Dr-28
RA-ABa
NI

AT-19




=
O
Z
=<
M

-
wp




-ASANCOV

PART LIST

IMAGE NO. [L.(mm) QTY IMAGE NO. |L.(mm) QTY
LR-A1b | 1418 | 2 = Dr-13 1

LR-A1c | 1418 | 1 = Dr-14 1

LR-A2 | 1418 | 1 [vn] DO-30 4
AT-30 | 250 | 1 5 AT-18 | 150 1

AT-30a | 250 | 1 © AT-18a | 150 | 1

= LR-D3a | 1742 | 4 — | ATW-14| 420 | 1
— LR-A4 | 1245 | 2 < AT-19 4
——— | RA-A4 | 1245 | 8 I} AT-20 4
== LR-D4a | 1245 | 10 (- AT-21 1
CK-A5b | 1418 | 1 FiN AT-22 1

CK-B5 [ 1293 | 1 3 AT-23 2

] AT-Aa | 3955 1 F | D18 1
SR-A5a | 782 | 1 3 Dr-19 1

AT-29 | 193 | 2 i Dr-20a 1

CK-A11 1418 | 4 & Dr-21 1

— |AT-A11a| 250 | 2 = Dr-22 1
LR-D11 1742 | 4 ~ Dr-25 |Mb5x45 | 1

AT-31 | 250 | 2 ~ Dr-25a | M5x60 | 2

- RA-A6a | 38 | 36 g Dr-27 [ST42x25 2
RA-A6b | 1202 | 2 i Dr-28 6

RA-D6 | 102 | 4 ) AT-22) 7

'S LR-A8 | 1245 | 2 % RA-CD30|ST4x10| 4
' CK-A7a | 1365 | 1 = |RA-CD31|M8x60 | 10
= DO-C14 | 1608 | 2 gy |RA-CD328ST5.5x38 32
DO-C14a| 1608 | 2 foe—r, [(RA-CD33|M8x130| 4

— DO-C16 | 1607 | 2 - RA-CD34{sT4.8x38 12
K3 AT-16 1 * RA-CD35/sT4.2x19 62
—n— AT-B17 | 1412 | 5 w RA-CD36| M6x20 | 2
AT-17 2 « |RA-CD37|M8x20 8
T AT-17a 2 -« |RA-CD38| M4x25 | 50

= AT-10 4




-ASANCOV

LR-A2

LR-A2

X2

SF | LRA2 | 1
T3 |LR-D3a| 2
Dr-28 | 2
“@p RA-CD32 4

LR-D3a

LR-D3a

1.1

Dr-28

RA-CD32




-ASANCOV

2.1

LR-A4

LR-A8

X2

—~ | LR-A8 | 1

= | LR-A4 | 1

LR-A4




-ASANCOV

LR-A4 .~ — 5xLR-Dda

33 T
- —— LY g |
.............. -
(—-—-
— Lt L
14 x RA-ABa

3.3

——| RAAL | 4 i LY/
== |LR-D4a| 5
[— |RA-ABa| 18




SASANCOV

41

RA-D6




-ASANCOV

5.1 5.1
A6b ) :

- Dr-28

= k J | -
aCDIiZ
LR-A1b N

X2 X2

LR-A1b
RA-A6b
Dr-28
RA-CD33

J=nf

AN




-ASANCOV

4

RA-CD31

28

RA-CD36




-ASANCOV

7.1

)
] ]

X2 CK-A11

— | CK-A11| 2




-ASANCOV

=]
A
a!ifr
4
=]

ROM_a A ) —
/ @ —
X2 DO-30 X2

— |LR-D11| 2
O | DO-30 | 2




ZASANCOV

SRA%a ST —— jjj;jjj;f;:;ji;;‘ii:‘iiiiff.if{i"f?fiil_ \

9.1 9.2 93|

LR-AZ T SR-A5a

CK-A5b
j| AT-ASa | 1
SR-A5a | 1

T
nmi
O
Py
ﬁ
&




-ASANCOV

AT-10

RA-CD30




-ASANCOV

LR-A1c

LR-D3a

LR-D3a

L

X2

111 111
Dr-28

ol

RA-CD32

LR-A1c o
g% |LR-Alc| 1
£+ |LR-D3a| 2
Dr-28 | 2
“wp RA-CD32| 4




-ASANCOV

LR-A4

121 | |
LR-A8
LR-A4
| “ X2
~ | LRAS | 1

= | LR-A4 | 1




LR-Alc ~

-ASANCOV

13.1

-

RA-DG

RA-A6b




LR-A4
o~ tLR-A8
141 5x LR-Dda ’!145.3 /\
_ -3

- —
L— =l
e el —

L

ol == f,_e )‘
18 x RA-ABa

== LRDda 5
[— | RA-Aga | 18




-ASANCOV

15.1 L 15.1]

LR-A1b

RA-CD32

x8 x8

LR-Atb | 1
RA-CD32| 2

s




-ASANCOV

i
180°

RA-CD31| 28
% |RA-CD36| 4

4




-ASANCOV

= s
| —— =
= _— S

17

CK-A11]| 2




~ASANCOV

LU w1
G F% —

. ’;E | 1 |F -
DO-30 0

—= | DO-B11| 2
@ | DO-30 | 2




-ASANCOV

CK-B5

N\
19 2 o
NN N
., AN
S
N N
\
\

AT-C5 | 1

AT-23

RA-CD32

4L

RA-CD35




SASANCOV

—

201]

20 LJ{? RA-CD35

Jrf AT-30/

o | AT-30a

X2
AT-30 | 1 =
=l
AT-30a | 1 k o

e | AT-17a | 2 T




-ASANCOV

21.1 H 21.1

— | AT-29 | 2
— |AT-A11a| 2 o= | AT-10 | 2
— AT-31 | 2 % |RA-CD30 2




-ASANCOV

22.1| pr-14w

|
LR-A1c

p_ -
CK-ATa \[]/\“\

Dr-13a X1

—) |CK-ATa| 1
<= | Dr-13 | 1
- Dr-14 1




-ASANCOV

T | AT-17 | 2
#oem—, RA-CD33| 2 x1




-ASANCOV

LR-D14

LR-D14a

These parts are made for connecting your gate's automation

Ces piéces sont faites pour relier I'automatisation de votre portail

Diese Teile sind fiir den Anschluss der Automatisierung Ihres Tores vorgesehen

Estas piezas estan hechas para conectar la automatizacion de su puerta

Estas pegas sao feitas para ligar a automatizagdo do seu portao

Queste parti sono realizzate per collegare |'automazione del vostro cancello

Deze onderdelen zijn gemaakt voor het aansluiten van de automatisering van uw poort.
Te czesci s3 wykonane do podtaczenia autornatyki bramy.

241

DO-C14/C14a

241

DO-C14

DO-C14a

RA-CD32




-ASANCOV

im0 B
\

DO-C16 | 2
AT-19 | 4
% |RA-CD37 8

]

)




-ASANCOV

26.1 26.1

= | ATW-14 | 1
“~; [RA-CD34| 4




-ASANCOV




-ASANCOV

AT-B17 ]

2711

x20

271
- RA-CD38

2~ g
- -

AT-A17

—— | AT-A17 | 5
== [RA-CD38| 40

x20




-ASANCOV

139cm

28.1 281 7
& | AT-18 | 1 ..,
© | AT-18a | 1 )
o
S

AT-20 | 4
RA-CD31| 3




-ASANCOV

29.1 \




-ASANCOV

(SR

30.1.1 30.1.2

( . \D - Dr-18

) /‘ o r-

0 Dr-zzg M Dr2s

' b &/ RN

r-21 Dr-27 .
X1 x1 7 x1

fi | D208 1 F [ ors | 1
& | D2t | 1 = | or19 | 1
= | pr22 | 1 ~., | Dr25a | 2
S, Dr-25 1 g




-ASANCOV

311

AT-16 | 1 311 31.1
AT-21 | 1 - ’

RA-CD36| 2 | <
RA-CD31| 3 v P2 e
AT-22) | 3

@ flar




x1
RA-CD31
x1

=
O
Z
=<
M

32.1
321

-
wp

4

AT-22
AT-22J

== |RA-CD31| 4

32.1
st
©




-ASANCOV

\_\4\({@
AT-A17

271 l 271 R
\ - \u% é%mm

x20 x20

e ] AT-A17
AT-A17 | 5 / =

== |RA-CD38| 40




-ASANCOV

I N

AT-18a

“JAT-18

139cm

x1

281

28111 |

28.1

AT-18

AT-18a

AT-20

RA-CD31




-ASANCOV




-ASANCOV

30.1.1 30.1.2 30.1.3
. ’ o or19] | [T
/’ ° Dray d ’ § r o|[¥
P 7 D25 N\ RGP
g7l - g

| "’/ MNDr21

Dr-20a X1 Dr-27 1
fj |pr20a| 1
Z T
= |Dr-22 1
~, |Dr25 1




SASANQCOV

65.%mm i “[M

65.$mm
.
8

965mm

31.1

H A6 1
L | anzt | 1) (R
%~ |RA-CD36 e EEO
Ty |RA-CD31

© | AT-22)

'@;TE

S;.CDSG AT-16 _—

w | w !N




-ASANCOV

321 321
é @10mm
\ = @g\
i e —
32.1]  Rraco3t 32.1
D | AT-22 |1
== |RA-CD31| 4 ”
Q@ | AT22) | 4




